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3.000 GHz 7.000 GHz 1.000 MHz 3.57468 GHz -41.36 dBm -268.36 db
7.000 GHz 9.000 GHz 1.000 MHz 7.73007 GHz -52.28 dBm -39.28 db
)i J t ) wa
Dates 5 _FER. 2023 09-27:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2022SC668SNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311713B

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spect

Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PARS Limit fheck PAES
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dBm
.I. 40 dBm
I | - k. -50 dém ! t .I -
r--lna--—-‘""‘-—-— Al r—t-iv—.n-&w—"-v— P e e
-90 dBm -0 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £90.000 MHz 100.000 kHz 610.34483 MHz -65.52 dam -52.52 d& 30.000 MHz 630,000 MHz 100.000 kHz 635,08246 MHz -65.36 dBm -52.36 dB
725.000 MHz 1.000 GHz 100.000 kHz 263,59880 MHz -64.63 dém -51.63 d& 725.000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -64.88 dBm -51.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.97 dBm -29.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.21 dBm -32.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49669 GHz -41.18 dém -28.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.53168 GHz -42.09 dBm -29.09 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94526 GHz -52.42 dém -39.42 dg 7.000 GHz .000 GHz 1.000 MHz 8.94976 GHz -52.41 dBm -39.41 dB
- T -r T
Data: 09:33:5 Date 09:41:25
Highest Channel / QPSK
Spectrum |u§'
Ref Level 0.00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
i s 3 3 ABS
10 &éFhE PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm 1 — -
‘ R J— - [ U N
-60 dBm—17
i J
-70dem
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 634.75262 MHz -65.51 dBm -52.51 dB
725.000 MHz 1.000 GHz 100.000 kHz 725.41209 MHz -64.67 dBm -51.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,85329 GHz -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.56668 GHz -42.45 dBm -29.45 db
7.000 GHz 9.000 GHz 1.000 MHz 8,95176 GHz -52,52 dBm -39.52 db
1 ) w
Date: 5 _FER 2023

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2022SC668SNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311713B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spec ry
Ref Level 0.00 d8m  Offset 4.20 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.20 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30 dBm
-40 dBm
i | 50 dBm
= — -50 dBm L= =
70 CR I
-80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc |  Powerabs | ALimit
30.000 MHz £30.000 MHz 100.000 kHz 654.54273 MHz ~60.61 dém -56.81 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz ~70.12 dém -57.12 dB
725.000 MHz 1.000 GHz 100.000 kHz 996.29121 MHz -69.74 dém -56.74 dB 725.000 MHz 1.000 GHz 100.000 kHz 989.97253 MHz -69.66 dBm -56.66 OB
1.000 GHz 3.000 GHz 1.000 MHz 1.3991E GHz -38.05 dBm -25.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -39.85 dBm -26.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49718 GHz -40.66 dém -27.56 di 3.000 GHz 7.000 GHz 1.000 MHz 3.52718 GHz -42.44 dBm -29.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95676 GHz -60.11 dém -47.11 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93127 GHz -60.20 dBm -47.20 dB
aeg v - -
Data 0% Date 09:56:
Highest Channel / QPSK
Spectrum |u§'
Ref Level 0.00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
; s 3 3 ABS
10 &éFhE PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
i ity |
-60 dBm— o = i L ===
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 631.12444 MHz -70.34 dBm -57.34 db
725.000 MHz 1.000 GHz 100.000 kHz 923.76374 MHz -69.76 dBm -56.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -40.39 dBm -27.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.55718 GHz -43.53 dBm -30.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 8,94026 GHz -60.24 dBm -47.24 db
1 ) w
Dates 5 _FER. 2023 09-57:27

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311713B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spec ry
Ref Level 0.00 d8m  Offset 4.20 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.20 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30 dBm
-40 dBm
i | -50 dém }
il umainatl oy
= -50 dBm = =
LAl
-80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequenc |  Powerabs | ALimit
30.000 MHz £30.000 MHz 100.000 kHz £10.58021 MHz ~70.33 dém -57.33 dB 30.000 MHz 690.000 MHz 100.000 kHz £58.17001 MHz -60.44 dBm -56.44 dB
725.000 MHz 1.000 GHz 100.000 kHz 930.63187 MHz -69.57 dém -56.57 dB 725.000 MHz 1.000 GHz 100.000 kHz 918.81868 MHz -69.68 dBm -56.68 0B
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -38.88 dBm -25.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -41.15 dBm -28.15 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49818 GHz -42.23 dém -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.51569 GHz -40.46 dBm -27.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95126 GHz -60.25 dém -47.25 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93077 GHz -60.04 dBm -47.04 dB
aeg v - -
Data 10 Date 10
Highest Channel / QPSK
Spectrum |u§'
Ref Level 0.00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
; s 3 3 ABS
10 a‘éFhE PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm t
J— o~
60 dBrm—j o T —
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 661.79910 MHz -70.09 dBm -57.09 dB
725.000 MHz 1.000 GHz 100.000 kHz 955.90659 MHz -69.69 dBm -56.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -39.81 dBm -26.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.53318 GHz -42.61 dBm -29.61 db
7.000 GHz 9.000 GHz 1.000 MHz 8,94876 GHz -60.01 dBm -47.01 dB
1 ) w
Dates 5 FER._20°3 10-10:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2022SC668SNA
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saronas. FCC RF Test Report

Report No. : FG311713B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0002
30 Normal Voltage 0.0039
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0013
20 Minimum Voltage 0.0007

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.55 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2022SC668SNA
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saranis. FCC RF Test Report Report No. : FG311713B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK
RB Size Full RB

Middle CH 4.75

16QAM Limit: 13dB
Full RB Result

6.12 PASS

Spectrum by
Ref Level 24,20 dbm  OFfset 4.20 48
e Att a0dsAQT 2 ms @ RBW 10 MHz
(@154 View
s
0L -
0.01
1E-0 ;
\
E-0 4
1
E-0! LS
|
F 782.0 MHz ean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | cCrast | 100 | 1% | 0% | o0.01% |
Trace 1 20.72 dBm 26.49 dBm 5.77 dB 2.52 d& 4.03 dB 4.75 dB 5.16 dB
[ ERCEEE X
Spectrum ry
Ref Level 2420 dém  Offset 420 dB
e Att a0 dE  AQT 2ms @ RBW 10 MHz
(@154 View
., |
~.
0.1 +
0.01
E-0 8
5
a1
\.
E-0 LS
1E-0 \
(CF 782.0 MHz ean Pyr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | ©0a% | o0.01% |
Trace 1 19.84 d8m 26.96 dBm 7.12 dB 3.07 dB 5.04 d8 6.12 dB 6.64 dB
—_
[ EEREERE

Sporton International Inc. (Kunshan) Page Number : A43 of A88
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saranis. FCC RF Test Report Report No. : FG311713B

26dB Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 13 : 26dB BW(MHz)
5MHz

QPSK
4.88

16QAM
4.91

10MHz

QPSK
9.83

16QAM
9.65

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

J

pectrum Spectrum
Ref Level 24.20 dém Offset 4.20 dB & RBW 100 kHz Ref Level 24.20 d8m  Offset 4,20 dB & RBW 100 kHz
o At 30dB SWT 10 s @ VBW 300 kHz  Mode Auto FFT e At 0B SWT 105 @ VBW 300 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm ML[1] 13.86 dBm 20 dBm ML[1] 13.37 dBm
e 780.46200 MHz v 780.59100 MHz
10 dBm . P\ e e AV A AR e Y 26.00 dB 10 dBm . N o AL AP - 26.00 dB
f B | 4875000000 MHz i By \ 4905000000 MHz
o cem [ Q factor 1 160.1 0 dem / Q factor 1 150.1
/ 1 1
T N h
-10 ' 3 ¥
f i Y
\ 1
20 df . y 1 n
N Ao A vt fn
e i Ve P W WA |
40 df 40 d
S0 50
-60 d -60 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
M1 1 780,462 MHz 13.86 dBm ndB down 4.875 MHz M1 1 780.591 MHz 13.37 dém ndB down 4,905 MHz
Ti i 778,562 MHz -12.11 dBm ndg 26.00 d& T1 1 779.562 MHz -12.61 dém ndg 26.00 d&
T2 1 784,438 MHZ -12.54 dBrm Q factor 160.1 T2 1 754.468 MHz -12.30 dBnm Q factor 153.1
7 v i v
L JL J JL

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Spectrum Spectrum
evel 24.20 d8m Offset 4.20 dB & RBW 300 kHz Ref Level 24.20 d8m  Offset 4,20 dB & RBW 300 kHz
o At SDGB SWT 12615 @ VBW 1MHZ  Mode Aulo FFT e At SDdB SWT 12,65 @ VBW 1MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm 1 Mi[1] 16.08 dBm 20 dem 2 Mi[1] 15.99 dém
~ X oo 780.5010 MHz X 780.7410 MHz
10 dBm DI T et 26.00 dB 10 dBm A AT A S i e 26.00 dB
i By \ 9.830000000 MHZ | By 1 9.650000000 MHZ
o cem I Q factor | 79.4) o darm | Q factor i 80.9
bE. k% T T
-0 -10 i
! A i |
i LS di L 1
20 TR = 20 —
30 -30 T -
40d 40 d -
B 0 e
60 df 60 d
70 70
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 780,501 MHz 16.08 dBm ndB down 9.83 MHz M1 1 780.741 MHz 15.99 dém ndB down 9.65 MHz
T 1 777.085 MHz -10.06 dam nde. 26.00 d& T 1 777,185 MHz -9.98 dam nde. 26.00 d&
T2 1 786,915 MHz -10.04 dam Q factar 70.4 T2 1 786,835 MHz -11.09 den Q factar 80.9
g v v v
L JL J JL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2022SC668SNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311713B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.47

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

8.99

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 24.20 dém Offset 4.20 dB & RBW 100 kHz Ref Level 24.20 d8m  Offset 4,20 dB & RBW 100 kHz
S S0d8 SWT 195 @ VBW 300 kHz  Mode Auto FFT o At S0dE SWT 10 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm ML 14.37 dém 20 dBm Mi[1] 13.73 dém
T1 B "' . 783.24900 MHZ] ¥ 782.28000 MHZ]
10 o Specic= A St o n ™ N B 4495504496 MHZ, 10 dBm he W S-T WS P PP QBB 4465534466 MHZ,
/ I / \
0 dém 1 0 dBm +
/ \ [ \
-10 f 1 10 /
/ \ /
! ! \
20 d - 20 di [ Y
e S N vy L
U Sl — RS W P LAV
30 - 40 s
40 d 40 d
50 =0
60 df 60 d
70 70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 783,249 MHz 14.37 dBm M1 1 13.73 dém
T 1 779.75225 MHz 9.95 dam Oce Bw 4.495504496 MHz T 1 77 3 MHz 7.43 dbm Oce Bw 4.465534466 MHz
T2 1 78424775 MHz 9.75 dam T2 1 784.23776 MHz 7.82 dar
g v v v
JU J GInn ve )il

J

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 24.20 dém Offset 4.20 dB & RBW 300 kHz Ref Level 24.20 d8m  Offset 4,20 dB & RBW 300 kHz
o At SDGB SWT 12615 @ VBW 1MHZ  Mode Aulo FFT e At SDdB SWT 12,65 @ VBW 1MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm FITEY] 15.68 dBm 20 dBm 1 Mi[1] 16.76 dém
- r 783.5580 MHz . . . . 781.4610 MHz
10 dBm Y e Ot 9.050949051 MHZ] 10 dBm Fa i fisa TG BV 8.991008991 MHZ]
! ! \
0 dém T T 0 dBm -
/ \ / \
-10 f ] -10 o '
] \ ] |
20d ! 20 d A
o - ] « i v ve——
S /
30 -30 =
40 d va 40 d 7
ey —t
60 d -Sgrn ¥
60 df 60 d
70 70
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 783,558 MHz 15.69 dBm M1 1 781.451 MHz 16.76 dém
T 1 T77.5045 MHz 9.45 dam Oce Bw 2.050949051 MHz T 1 777.5245 MHz 9.76 dém Oce Bw £.901008991 MHz
T2 1 786, 5554 MHZ 8.64 dam T2 1 786.5155 MHz 8.95 dar
7 v v v
JU J GInn ve )il ]
Sporton International Inc. (Kunshan)
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SPORTON

LAB.

FCC RF Test Report

Report No. : FG311713B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

Spectrum

Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 24.20 dém  Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dhiitfheck DARS 20 dbipit fheck pARS
Line HPURIOUS LINE_ABS lﬂ| PABS Line _$PURIOUS_| INE_ABS_| PARS ﬂ
10 der ” 10 dém H
o d “ od H
10 dBm o i L -10 dem l I
-20 dBm J ‘IL -20 dem: j ‘
SPURIOUS_LINE ABS f \ SPURIOUS_LINE_ABS /1 |L
-40 dBm -40 dBrr
YL AN FA!
-50 dBm /. ! \ -50 dBm: f \_
-60 d8m w{\pﬁj\&/‘\ -60 dB e [ ™
-70 dBm r -70 dem r'
-
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Fraquency | _Powerabs | ALimit Range low | RangeUp | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,73526 MHz -76.88 dBm -41.68 d& 763.000 MHz 775,000 MHz 6.250 kHz 773.61538 MHz -77.55 dBm -42.55 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85639 MHz -63.23 dBm -50.23 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.86269 MHz -66.00 dem -53.00 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99875 MHz -66.60 dBm -53.60 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99695 MHz -70.69 dBm -57.69 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 15,86 dBm -10.14 de 776.000 MHz 788,000 MHz 100.000 kHz 786.68731 MHz 12,65 dém -10.15 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09705 MHz -66.48 dBm -53.490 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.00245 MHz -62.22 dém -49.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -62.57 dBm -49.57 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.831682 MHz 250,78 dBm ~37.76 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.50000 MHz -76.75 dBm -41.75 di 793.000 MHz 806,000 MHz 6.250 kHz 793.08442 MHz -71,52 dBm -36.52 dB
i SERRERRED
] J [ ] ]
Date: 6.FEB.2023 19:30:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

Spectrum

Ref Level 24.20 dBm  Offset 4.20 dg Mode Auto Sweep Ref Level 24.20 dém  Offset 4.20 d& Mode Auto Sweep
S6L Caunt 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
1 hjpait_ gheck PARS
20 dhifpilfheck paks 20 dbk
Line _§PURIOUS_| INE_ABS, PABS Line _$PURIOUS_LINE_ABS_| PARS
10 dBn 10 dBm
o T d ‘r-u«----v-»-«-..w|
-10 dam o ’[ ‘l -10 der — f %
-20 dBm i k -20 dBm f LL
SPURIGUS_LINE_ARS_ /-f SPURIOUS_LINE_ABS T
-40 dBm \\ 40 dem // )
-50 dBm -50 dBm L
r' ) ’
-60 dBm ,‘J 60 dB )
70 dem 7 R —— 70 dBr r M, e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,97003 MHz -62.97 dBm -27.97 d& 763.000 MHz 775,000 MHz 6.250 kHz 77457443 MHz -77.57 dém -42.57 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589146 MHz -46.77 dBm -33.77 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88337 MHz -65.35 dBm -52.35 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97607 MHz -49.14 dBm -36.14 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99496 MHz -69.69 dBm -56.69 dB
776.000 MHz 788.000 MHz 100,000 kHz 781 44855 MHz 5.86 dBm -24.14 d& 776.000 MHz 788,000 MHz 100.000 kHz 782.61139 MHz £.61 dém -24.39 dB
788.000 MHz 786,100 MHz 30,000 kHz 788,04780 MHz -54.47 dBm -41.47 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.00165 MHz -33,57 dém -20.57 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,18566 MHz -50.69 dBm -37.69 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -30.32 dBm -17.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -68.81 dBm -33.81 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.05844 MHz -62.72 dBm -27.72 dB
T
)i ] [ [ ] (]
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LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

pectrum ) =) ((spectrum |
Ref Level 24.20 dbm  Offset 4.20 dB Mode Auto Sweep Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvaPwr
20 dhiitfheck DARS 20 dbipit fheck
Line _§PURIOUS_| INE_ABS, |ﬂ| PAES Line _$PURIOUS_| INE_ABS_| ﬂ
10 dem || 10 dam H
o i - I
10 dBm 1 { } -10 dem —1 [ |
-20 dBm i lL -20 dem: J [
SPURIDUS. LINE_ABS. I l\ SPURIOUS_LINE_ABS {( |\
-40 dBm I \. -40 derr ', \
-50 dBm ] w"\\,jm\l -50 dBm: M
: | \
-60 dBm -60 dB
- A Ay (o I
-70 dBm I -70 dem r.
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Fraquency | _Powerabs | ALimit Range low | RangeUp | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,07093 MHz -77.09 dBm -42.09 d& 763.000 MHz 775,000 MHz 6.250 kHz 773.35165 MHz -77.82 dBm -42.82 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz -62.25 dBm -49.25 de 775.000 MHz 775,000 MHz 100.000 kHz 775.30785 Mhz -66.04 dem -53.04 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99466 MHz -65.75 dBm -52.75 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99386 MHz -70.63 dBm -57.63 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,30070 MHz 15,12 dém -10.88 de 776.000 MHz 786.000 MHz 100.000 kHz 786.62737 MHz 12,22 dém -10.78 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,02263 MHz -67.33 dBm -54.33 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.02632 MHz -63.37 dBm -50.37 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -63.04 dBm -50.04 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.83671 MHz ~51,70 dem ~38.70 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.52597 MHz -76.82 dBm -41.82 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.13636 MHz -71.40 dBm -36.40 dB
] J [ ] ]
Dat 19:31:56 D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Spectrum

Ref Level 24.20 dBm  Offset 4.20 dg Mode Auto Sweep Ref Level 24.20 dém  Offset 4.20 db Mode Auto Sweep
S6L Caunt 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbipilfhack paks 20 dbipll fheck PARS
Line _§PURIOUS_| INE_ABS, PASS Line _§PURIOUS_) INE_ABS_| PABS
10 dBn 10 dBm
od [ 0 dBm | ‘
-10 dam r ‘ -10 dBm — ’ \
-20 dBm ‘] i -20 dBm
. , L o ] |
SPURIOUS_ SPURIOUS_LINE_ABS u"‘
-40 darm {’ 40 dem / ‘-\\
50 dBm r -50 dBm /J
-60 dBm /J -60 dBm
70 dem 70 dem r ™
L e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || start 763.0 MHZz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77482617 MHz -64.12 dBm -29.12 d& 763,000 MHz 775,000 MHz 6.250 kHz 771.96104 MHz -77.63 dem -42.63 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589146 MHz -47.69 dBm -34.69 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -64.93 dBém -51.93 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98007 MHz -50.63 dBm -37.63 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99775 MHz -68.95 dBm -55.95 dB
776.000 MHz 788.000 MHz 100,000 kHz 78168831 MHz 5.11 dBm -24.89 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.94705 MHz 4.66 dBm -25.34 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,03422 MHz -54.20 dBm -41.29 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.06828 MHz -35.07 dbm -22.07 dB
788.100 MHz 793.000 MHz 100,000 kHz 78811713 MHz -50.73 dBm -37.73 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -30.86 dBm -17.86 dB
793.000 MHz 806,000 MHz 6,250 kHz 79317532 MHz -70.39 dBm -35.39 d8 793,000 MHz 806.000 MHz 6.250 kHz 793.26623 MHz -63.85 dBm -28.85 dB
)i ] [ )j (]
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LTE Band 13/ 10MHz / QPSK

- o
Spectrum | =) (spectrum | =
Ref Level 24.20 dBm  Offset 4.20 d@ Mode Auto Sweep Ref Level 24.20 dém  Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dbifeiifheck 20 dbfpll Gheck BARS
Line HPURIOUS LINE ABS Line _$PURIOUS_| INE_ABS_| PARS n
10 dem: 10 dém
\ oo fl
-10 dBm -10 denm —] }[‘ I\l
-20 dBm -20 dBmr I{ T
nnnnn |
nnleme: LINE_&BS_ -ﬂ:n?]- JUS_LINE_ABS, / \
-40 dBm 40 dBrr —¥
50 dbm iﬂ\ |h\ 0 dam i | / \ ’
A NNV AT
-60 dBm ! A &0 dB 0,
Y B | S
-70 dBm at -70 dem e
I A " [ ~
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Lows Range U RBW Frequenc Pawer Abs ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77471828 MHz -77.15 dBm -42.15 d& 763.000 MHz 775,000 MHz 6.250 kHz 766.32667 MHz -77.63 dBém -42.63 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -63.97 dBm -50.57 de 775.000 MHz 775,900 MHz 100.000 kHz 775.47697 MHz -65.88 dBm -52.88 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99765 MHz -67.91 dBm -54.91 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.92852 MHz -70.91 dim -57.91 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 19.99 dBm -10.01 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.44755 MHz 12,64 dém -10.16 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,03921 MHz -68.26 dBm -55.26 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.03541 MHz -62.81 dém -49.81 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.79476 MHz -56.08 dBm -43.08 dB 788,100 MHz 763,000 MHz 100.000 khz 700.86329 MHz ~48.43 dBm ~35.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.,21429 MHz -70.94 dBm -35.94 dB 793.000 MHz 506,000 MHz 6.250 kHz 795,25325 MHz -72.21 dim -37.21 0B
]" T T T T
( Il J ]
Date: 6. 19:50:07 Date: 6.FEB.2023

Middle Band Edge / Full RB

Spectrum uf
Ref Level 24.20 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dbHrilQheck S
Line _$PURIOUS_|LINE_ABS_| PABS
10 dBm
0 dBm [ """"‘*l
-10 dem — J ‘
-20 dBm /i \
| SPURTOUS_LINE_ABS_ / ‘-—T_
-40 dBm ( I
-50 dem
-60 dBm { S
-70 dem T i,
Jﬂ “men
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -70.78 dBm -35.78 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89236 MHz -47.67 dBm -34.67 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.,99356 MHz -50.60 dBm -37.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 782.58741 MHz 2.82 dBm -27.18 db
788.000 MHz 788,100 MHz 30,000 kHz 788.08656 MHz -37.00 dBm -24.,00 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.85629 MHz -32.90 dBm -19.90 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.12338 MHz -49.12 dBm -14.12 dB
i ) axi
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LTE Band 13 / 10MHz / 16QAM

} o

Spectrum | =) (spectrum | =

Ref Level 24.20 dBm  Offset 4.20 d@ Mode Auto Sweep Ref Level 24.20 dém  Offset 4.20 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100,100

@1 AvgPwr @1 AvagPwr
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60 dam 5 4 60 dB \icd T
-70 dBm r + o -70 dem r'
e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Lows Range U RBW Frequenc Pawer Abs ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77464635 MHz -77.29 dBm -42.29 d& 763.000 MHz 775,000 MHz 6.250 kHz 771.27772 MHz -77.84 dBm -42.84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85549 MHz -64.22 dBm -51.22 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.84111 MHz -65.89 dBm -52,80 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98626 MHz -68.41 dBm -55.41 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.94890 MHz -70.72 dém -57.72 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 19.18 dBm -10.82 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 12.20 dém -10.80 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04241 MHz -68.58 dBm -55.58 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.04570 MHz -63.51 dBm -50.51 dB
788.100 MHz 793.000 MHz 100.000 kHz 790,78007 MHz -56.83 dBm -43.83 dB 788,100 MHz 763,000 MHz 100.000 kHz 700.70965 MHz ~40.43 dBm ~36.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 79526623 MHz -71.76 dBm -36.76 dB 793.000 MHz 506,000 MHz 6.250 kHz 705.25727 MHz -73.49 dim -38.,49 dB
\
I e L )y ) (]
Date: 6.FEB.2023 19:51:57 Date: G6.FEB.2023 19:53:46

middle Band Edge / Full RB

Spectrum

Ref Level 24.20 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dbHrilQheck S
Line _$PURIOUS_|LINE_ABS_| PABS
10 dBm
0 dBm ( ]
-10 dem — J l
-20 dBm } \
| SPURTOUS_LINE_ABS_ / \.\T_
-40 dBrn ( . M-“T
-50 dem \
-60 dBm r
70 dem A,
‘,,,.N Bk, T
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -71.40 dBm -36.40 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89236 MHz -48.41 dBm -35.41 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99875 MHz -50.62 dBm -37.62 dB
776.000 MHz 788,000 MHz 100.000 kHz 782.44356 MHz 1.99 dBm -28.01 db
788.000 MHz 788,100 MHz 30,000 kHz 788.07368 MHz -37.19 dBm -24,19 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.20524 MHz -33.31 dBm -20.31 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.11039 MHz -50.25 dBm -15.25 dB
I J ] A
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum Y
Ref Level 0.00 dBm  Offset 4.20 dBb Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -69.70 dBm -56.70 dB 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -69.66 dBm -56.66 dB
806.000 MHz 1.000 GHz 100.000 kHz 810.02349 MHz -68.99 dBm -55.90 dB 806.000 MHz 1.000 GHz 100.000 kHz 961.17001 MHz -60.35 dBm -56.35 di
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -39.82 dBm -26.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -39.13 d8m -26.13 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85536 GHz -53.95 dBm -40.95 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.85036 GHz -54.32 dBm -41.32 dB
L Jj ) (| ) e L )il ) 1 ) e
Data: 6.FEB.2023 19:28:16 Date: 6.FEB.2023 19:28:19
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dém Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz -70.21 dBm -57.21 dB
806.000 MHz 1,000 GHz 100,000 kHz 969,12094 MHz -69.38 dBm -56,38 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -40.06 dBm -27.06 dB
3.000 GHz 8.000 GHz 1.000 MHz 65.91786 GHz -54.61 dBm -41.61 dB
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum :31

Ref Level 0.00 dém Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PARS
10 I:Hd"HJ _$PURIOUS_JLINE_ABS_| PABS

| SPURIOUS_LINE_ABS_
-20 dém

-30 dBém

-40 dem

-50 dBém

-60 dBm rﬁiﬁ_— A - —_——
7 n

-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz -69.10 dBm -56.10 dB
806.000 MHz 1.000 GHz 100,000 kHz 981.72464 MHz -69.27 dBm -56,27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -3B8.73 dBm -25.73 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85436 GHz -54.43 dBm -41.43 dB

L JU ) (1]
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saronas. FCC RF Test Report

Report No. : FG311713B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0041
40 Normal Voltage 0.0032
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0062
20 Normal Voltage 0.0002
20 Minimum Voltage 0.0024

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.55V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41

Peak-to-Average Ratio

Mode

LTE Band 41 / 20MHz

Mod.

QPSK 16QAM

Limit: 13dB

RB Size

Full RB Full RB

Result

Middle CH

4.75 6.09

PASS
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)
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QPSK

16QAM

Middle CH
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Spectrum o Spectrum o
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 100 knz
o Att 30de SWT 19 ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
T Mi[1] 16.28 dBm T Mi[1] 14.04 dBm
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40 i 40 o
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70 -70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 2.504808 GH2 16.28 dBm dB down 4,725 MHz M1 1 2.591262 GHz 14.94 dBm dB down 4,935 MHz
T 1 2.500642 GHz -10.79 dam nd@ 26.00 d& 1 1 2.500522 GHz -10.74 dam nd@ 26.00 d&
T2 1 2.595368 GH2 -10.51 dBm Q factor 549.2 T2 1 2.595458 GHZ -11.04 dBm Q factor §25.1
GINNIn ve (I ve
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

’E] ’_]
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.504618 GH2 18.04 dBm ndB down 9.69 MHz M1 1 2.593800 GH2 16.97 dBm ndB down 9.71 MHz
T 1 2586145 GHz -68.00 dBm nd@ 26.00 d& 1 1 2.588165 GHz -8.86 dBm nd@ 26.00 d&
T2 1 2.597835 GH2 -7.79 dBm Q factor 267.8 T2 1 2.597875 GHZ -9.44 dBm Q factor 267.1
L )i J - L )i J -

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

G
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